ZOOM AREA

Place your mouse pointer on
the left drawing to magnify...
Item Description QTY PDF
1 251812-6 SKRUTKA NADSTAVOVACIA M5x10 1
1.2 911206-4 SKRUTKA M5x10 1
2 155463-6 Blade Cover new 41058KB new 1
2.2 140428-1 Blade Cover new 4105KB 1
3 265226-3 SKRUTKA PRÍRUBOVÁ M6x17 (L) 1
3.2 266133-3 SKRUTKA M6x20 1
4 224081-2 PRÍRUBOVÁ MATICA 36 1
5 911131-9 PAN HEAD SCREW M4X18 4
6 792282-5 DIAMOND WHEEL 125 1
6.2 724920-1 DIAMOND WHEEL 125 1
7 224080-4 PRÍRUBA VNÚTORNÁ 36 1
8 315360-0 BLADE CASE 1
9 321383-8 SPINDLE 1
10 254011-9 PERO WOODRUFFOVE 4 1
11 253335-0 THIN WASHER 12 1
12 211129-9 LOŽISKO GULIČKOVÉ 6201DDW 1
13 962151-6 POISTNY KRUZOK R-32 1
14 221692-4 KOLESO OZUBENÉ 40 4105KB 1
15 961052-5 POISTNÝ KRÚŽOK S-12 1
16 212019-9 NEEDLE BEARING 79 1
17 411301-5 FASTENER 1
18 122191-8 DUST BAG ASS'Y 1
18 *** INC. 17,19
18.2 123185-6 DUST BAG ASSEMBLY 1
18.2 *** INC. 17,19
19 262018-1 RUBBER RING 26 1
20 942151-2 PRUZNA PODLOZKA 6 1
21 934301-3 MATICA KRÍDLOVÁ M6 4105KB/5600RD 1
22 953106-2 NIT 0-5 953106-2 2
23 854596-1 NAME PLATE 4105KB 1
23.2 854596-1 NAME PLATE 4105KB 1
24 911263-2 SKRUTKA M5x40 3
25 156300-7 MOTOR HOUSING 1
25 *** INC. 30
26 181030-1 UHLÍKY CB-100 (CB-101/102)1190 1
27 643600-9 VIECKO DRZIAKA UHLIKOV 6-10 2
28 522533-0 FELD 4105KB 1
29 411902-9 BAFFLE PLATE 1
30 263014-2 KOLÍK GUMENÝ 4 263014-2 1
31 211031-6 LOŽISKO GULIČKOVÉ 608LLB 1
32 681613-2 IZOLACNA PODLOZKA 681613-2 1
33 512923-5 KOTVA UPLNA 220 V 4105KB 1
33 *** INC. 31,32,34-37
34 241636-8 KOLESO VENTILÁTORA 72 4105KB 1
35 961052-5 POISTNÝ KRÚŽOK S-12 1
36 253978-8 WASHER 12 1
37 211131-2 LOŽISKO GULIČKOVÉ 6001DDW 1
38 263014-2 KOLÍK GUMENÝ 4 263014-2 1
39 685700-9 PENOVA GUMA 685700-9 1
40 682502-4 CHRANIC SNURY 8-85 1
41 666066-6 POWER SUPPLY CORD 1.0-2-2.5 1
42 687001-1 DRZIAK KABLA 1
43 911133-5 SKRUTKA M4x18 2
44 155921-2 HANDLE COVER 1
44.2 142663-7 GRIFFSCHALE M. FIXIERLOCH 4105 1
45 421142-1 KRYTKA VYPÍNAČA VR250DWA 1
46 651236-0 VYPINAC C2M-M1T 3620 1
46.2 650210-5 VYPINAC SGE215C, 4105KB,5012B 1
46.3 651252-2 VYPINAC SGES125C 1911B/N1923 1
47 645200-1 ODRUSOVACI KONDENZATOR 1
48 951222-4 SPRING PIN 6-36 1
49 168165-5 BASE 1
50 251919-8 SKRUTKA 6X20 1
51 157540-0 GEAR HOUSING 1
51 *** INC. 38
52 911113-1 SKRUTKA M4x10 1
53 162097-8 KRÚŽOK TESNIACI 4105KB 1
54 911143-2 SKRUTKA M4x22 4
55 911686-4 PAN HEAD SCREW M5X65 2
56 652603-2 OCHRANA PROTI PRETAZENIU 1
57 410192-1 KRYTKA 410192-1 1
400 781011-1 WRENCH 22 1
401 782209-3 SOCKET WRENCH 9 1
401.2 783203-8 HEX. WRENCH 5 1
402 410047-0 WRENCH HOLDER 5.6 1
900 257199-4 RING 20 1




PDFDownload as PDF